
 

1 Pompano Beach Case Study – rev. 1/17/2010  
 

 
 
 
 
 
 
 

 

 

Improving the Resilience of a Municipal Water Utility 

Against the Likely Impacts of Climate Change 

A Case Study: City of Pompano Beach Water Utility 

 

 
By 

Frederick Bloetscher, Ph.D., P.E. 

Daniel E. Meeroff, Ph.D., E.I. 

Department of Civil, Environmental and Geomatics Engineering 

and 

Barry N. Heimlich, M.S.E. 

Center for Environmental Studies 

 

 

 
Florida Atlantic University 

 



 

2 Pompano Beach Case Study – rev. 1/17/2010  
 

  
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Cover Picture Credit: Google Earth 



 

3 Pompano Beach Case Study – rev. 1/17/2010  
 

 
1.0  BACKGROUND OF UTILITY  
 
The City of Pompano Beach, FL is located in northeast Broward County, along the coast of the 
Atlantic Ocean (see Figure 1.1). The City is bounded by different municipalities such as Deerfield 
Beach on its north (limited by Sample Road), Hillsboro Beach and Lighthouse Point on its 
northeast (limited by Copans Road, Dixie Highway, and Federal Highway), Lauderdale by the Sea 
on its southeast, Fort Lauderdale on its south (limited by McNab Road), Margate and North 
Lauderdale on its southwest (limited by The Florida Turnpike), and Coconut Creek on its west 
(limited by The Florida Turnpike).  The City includes three miles of beachfront that extends from 
the intersection of State Road A1A and Terra del Mar to the Hillsboro Inlet. Water bodies within 
the City include the Intracoastal Canal, and minor canals for drainage.  
 

 
 
Figure 1.1 Location of Pompano Beach, FL  (CDM, 2009) 
 
The City of Pompano Beach, FL has a land area of approximately 22.5 square miles with an 
estimated population served of over 104,000 (Pompano Beach staff 2009).  The South Florida 
Water Management District Lower East Coast Water Supply Plan (2005) Summary Sheet for the 
City of Pompano Beach shows a population of 89,182 in 2005 and projected growth over the 
next 20 years to a population of 116,371.  The per capita water usage is projected to be 191 



 

4 Pompano Beach Case Study – rev. 1/17/2010  
 

gallons per day.  As a result, the projected annual daily average water demand will increase by 
4.96 MGD during the indicated 20 year planning horizon from 2005 to 2025.   
 
The City’s water service area is 19 square miles and functions as a single service area. Within 
the service area, there are customers outside of the City limits, primarily located in the south 
part of the City of Lighthouse Point (south of N.E. 31st Court) and the north part of the Town of 
Lauderdale-by-the-Sea (north of Gatehouse Road). These customers are direct customers of the 
City’s Utilities Department because the respective municipalities are not bulk users. Figure 1.2 
shows the area served by the City’s water treatment plant.   
 
Broward County Water/Wastewater Services (BCWWS) provides water service to the remaining 
areas within the City limits, as shown in Figure 1.2.  Both the BCWWS District 1 and 2 Water 
Treatment Plants (WTP) provides service to portions of the City (See Figure 1.2 – yellow, purple, 
red and blue areas).   
 
 

 
 
Figure 1.2 Water Service Areas in Pompano Beach, FL (provided by the City of Pompano Beach 
2009) 
 
 



 

5 Pompano Beach Case Study – rev. 1/17/2010  
 

2.0   UTILITY OPERATIONS 

2.1 Raw Water Supplies  

There are two wellfields that provide the City’s raw water supplies (both located in the City – 
see Figure 2.1).  The first is designated as the Eastern Wellfield (also known as the Airport 
Wellfield), and the other one is designated as the Western Wellfield (also known as the Palm-
Aire Wellfield). The Eastern Wellfield is located near the City’s municipal airport and WTP, and 
the Western Wellfield is within the Palm-Aire development (CDM, 2006).  The wellfields have a 
rated capacity of approximately 46,000 gallons per minute (gpm), equivalent to approximately 
66 MGD, but their permitted withdrawal limits, as established by SFWMD, are approximately 33 
percent of their capacity.  
 

 
 
Figure 2.1  Location of Wellfields (CDM 2009).   The dots are the wells.  The green areas are 
Broward County service areas.  The pink is the City of Pompano Beach’s service area.  The red 
line defines the corporate limits of the City.   There are BCWWS District 2 wells within the city 
limits 
 
The City is currently operating under the Pompano Beach Consumptive Use Permit (CUP) 
Number 06-00070-W, dated September 14, 2005, issued by the SFWMD for a 20-year period, 
which expires on September 14, 2025. This permit allows the City to withdraw up to 7,067 



 

6 Pompano Beach Case Study – rev. 1/17/2010  
 

million gallons (MG) per year (19.36 MGD), with a maximum monthly withdrawal of 665.1 MG 
(22.17 MGD) until August 10, 2010.  After this date, the annual allocation will be reduced to 
6,478 MG or an annual average day of 17.75 MGD, and a maximum day of 20.33 MGD, until the 
agreement expires.  
 
The Eastern Wellfield withdrawal has been limited by the SFWMD due to a potential for 
saltwater intrusion. The CUP specifies that the maximum monthly withdrawal from the wells in 
the east side of the City shall not exceed 186 MG (6.2 MGD) between November 1st and May 
31st (dry season) and 279 MG (9.3 MGD), between June 1st and October 31st (wet season).  To 
monitor the potential for further saltwater intrusions, the City implemented a groundwater 
monitoring program in 1996. As part of this effort, ten (10) fully-screened monitoring wells that 
are approximately 200 feet in depth were constructed on the east side of the City between 
1996 and 1997.  The water quality and water levels are monitored through monthly sampling. 
With this program, the City has been able to identify the saltwater interface and track its 
migration for the past ten years. The collected data suggests that there has been no significant 
change or movement of the saltwater front (2005 SFWMD staff report on water use permit 
renewal).  The City’s approved Water Supply Plan shows a projected offset of 2.33 MGD of 
potable water from reuse water by 2015 and a projected offset of 5.33 MGD by 2020 (see Table 
2.1).  With offsets from the reuse water, the potable water withdrawal required by the City will 
be at a similar volume as today.  Additional irrigation from temperature rise will come from 
reuse. 

 
Table 2.1 

Projected Potable Water and Raw Water Demands for the Pompano Beach, FL  
 

Year 

Projected AADF 
Potable Water 

Demand (MGD)a 

Projected AADF 
Raw Water 

Demand (MGD)b 

Plant Capacity 
Rating  
(MGD)  

Allowable Raw 
Water Withdrawal 

(MGD)d 

2009 16.82 18.13 17.93 19.36 

2010 17.13 18.46 17.93 19.36 

2015 18.75 20.20 16.44 17.75 

2020 20.34 21.91 16.44 17.75 

2025 21.94 23.65 16.44 17.75 

 
Notes: 
a.  Average Annual Daily Flow (AADF) potable water demand projection (City’s Water Supply Facility Work Plan)  
b.  Raw water demand projection (City’s Water Supply Facility Work Plan). Raw water is the water prior to treatment – 

some losses are expected in the membrane process 
c.  Potable water production from allowable raw water withdrawal (City’s Water Supply Facility Work Plan 
d.  Allowable raw water withdrawal (per SFWMD water use permit). 

 
 
Broward County operates two wellfields that serve areas in the City.  One of the wellfields is 
partially in the City.  BCWWS District 1 is currently operating under the Broward County District 
1 CUP Number 06-00146-W, dated April 10, 2008, and expires on April 10, 2028. Pursuant to the 



 

7 Pompano Beach Case Study – rev. 1/17/2010  
 

SFWMD CUP, No. 06-00146-W, the maximum daily and average annual daily withdrawals allowed 

from the District 1 wellfield are 12.4 MGD and 9.8 MGD, respectively.  
 
BCWWS District 2 is currently operating under the Broward County 2A/North Regional Wellfield 
CUP No. 06-00142-W, dated March 13, 2008, and expires on March 13, 2028. Pursuant to the 
SFWMD CUP no. 06-00142-W, the maximum daily and average annual daily withdrawals allowed 

are 13 MGD and 11 MGD, respectively.  Parts of this wellfield are in the City.  
 

Table 2.2 
Projected Potable Water and Raw Water Demands for the Broward County, FL District 1 and 2 

Systems  
 

Year 

Projected AADF 
Potable Water 

Demand (MGD) 

Projected AADF 
Raw Water 

Demand (MGD) 

Plant Capacity 
(MGD)  
Rating 

Allowable Raw 
Water Withdrawal 

(MGD) 

2009 10.9 10.9 16.0 12.4 

2010 11.1 11.1 16.0 9.8 

2015 12.0 12.0 16.0 9.8 

2020 12.8 12.8 16.0 9.8 

2025 13.6 13.6 16.0 9.8 

Note:  District 1 has a portion of the system receiving bulk water form the City of Plantation 
(not included in total) 

 

Year 

Projected AADF 
Potable Water 

Demand (MGD) 

Projected AADF 
Raw Water 

Demand (MGD) 

Potable Water 
Production 

(MGD) 

Allowable Raw 
Water Withdrawal 

(MGD) 

2009 10.3 10.3 30.0 10.67 

2010 10.3 10.3 30.0 11.0 

2015 10.8 10.8 30.0 11.0 

2020 11.3 11.3 30.0 11.0 

2025 11.9 11.9 30.0 11.0 

 

2.2 Water Treatment Facilities Descriptions  

Three (3) water treatment plants (WTPs) provide service to Pompano Beach as shown in Figure 
2.2.  One is owned by the City (which is the focus of this report), while the County operates the 
other two.  The water treatment plant operated by the City is located at 1205 N.E. 5th Avenue 
in Pompano Beach, as shown on the map in Figure 2.2.  This plant serves the City’s water 
service area as described in Section 1.  The WTP site has an area of approximately 37 acres and 
is surrounded by the City’s Municipal Airport and residential areas. The plant is located 3 miles 
from the ocean on the coastal ridge at an elevation of approximately 15 feet (Google Earth, 
2009).  The coastal ridge is high ground, generally exceeding 12 feet in elevation.  The soil 



 

8 Pompano Beach Case Study – rev. 1/17/2010  
 

condition is generally sand that is highly porous.  So between the elevation and soil conditions, 
the site is unlikely to be subject to significant flooding except under very severe storm events. 
The plant’s elevation and distance from the coast are well in excess of those projected for 
maximum hurricane storm surge in the area. The wells in the eastern wellfield are also located 
on high ground and deep enough that short-term storm surge is not likely to be a significant 
factor in the short-term, although the upper levels of the sand might become contaminated 
with salt temporarily.  
 
 

 
 
Figure 2.2 Water plant locations serving Pompano Beach, FL (CDM, 2009). The green areas are 
Broward County service areas.  The pink is the City’s service area.  The red line defines the 
corporate limits of the City 
 
Figure 2-3 presents the process flow schematic of the plant showing both the lime softening 
and the membrane softening processes.  The plant  has a design capacity of 50 MGD, split as a 
40 MGD lime softening plant and a nanofiltration facility with a rated design capacity of 10 
MGD which was added in the past 10 years.  The water treatment plant site has an area of 
approximately 37 acres, surrounded by the City’s Municipal Airport and residential areas. The 
City’s current average daily demand is 17 MGD (34% of design capacity). 
 
The lime softening facility has two reactors for lime softening that use slaked lime and polymer. 
Additional treatment includes:  recarbonation, rapid media filtration, chloramine disinfection 
with chlorine and ammonia addition, and fluoridation. The lime softening facility has an 



 

9 Pompano Beach Case Study – rev. 1/17/2010  
 

efficiency of approximately 97 percent.  The nanofiltration membrane facility uses reverse 
osmosis to separate hardness and alkalinity from water withdrawn from the western wellfield.  
This treatment process includes chemical pretreatment with sulfuric acid and antiscalant, 
cartridge pre-filtration (5-micron), nanofiltration, and degasification. The degasified membrane 
permeate is post-treated with fluoride, sodium hydroxide, chlorine, ammonia, and 
polyphosphate. The membrane concentrate is disposed into a deep injection well system 
located at the WTP site (CDM, 2009). The raw water recovery rate is 85 percent using a two-
stage system.  Higher recoveries are possible as demonstrated in Hollywood, FL and other 
facilities, so this is an area where added efficiency might help long-term water supply 
strategies, especially if there are concerns about contamination from storm surge. 
 

 
 
Figure 2.3  Process Schematic of the City’s water treatment plant 
 
 
The plant facilities also include two clearwells (the transfer clearwell and high service pump 
clearwell) for staging disinfected water prior to pumping to storage and two 5.0 MG pre-
stressed concrete ground storage tanks for a total of 12 million gallons, or 65 percent of the 
average daily flow.  As a result the City has 16 or more hours it can pump potable water off site 
from its storage tanks without treating water should emergencies dictate a need to stop 
treating water.  Finished water is pumped to the distribution network with the high service 
pumping system consisting of six pumps ranging in capacity from 2,500 gpm to 10,000 gpm. 
High service pumps 1 through 4 draw from the high service pump clearwell, while high service 
pumps 5 and 6 draw from the ground storage tanks. The high service pump system has a firm 
capacity of 37,500 gpm or 54 MGD (CDM, 2006). The treatment plant has full back-up power, so 
if the power grid goes down, the City can continue to supply water to its customers. The City 
plans for 5-7 days without grid power. 



 

10 Pompano Beach Case Study – rev. 1/17/2010  
 

 
Broward County’s retail water system supplies potable water to retail customers in several 
sections of the County and to one significant wholesale water customer (City of Coconut Creek, 
FL). The service area represents a population of approximately 230,000.  The retail water 
service area is divided into three (3) service areas - Districts 1, 2 and 3.  These water service 
areas cover over 40 square miles. Two (2) water treatment plants, one each in District 1 and 
District 2, provide a combined water treatment capacity of 46 MGD (million gallons per day).  
Both provide service to parts of Pompano Beach, FL. 
 

 
 
Figure 2.4 – Water Service Areas in Broward County, FL (Broward County, 2009) 
 
 
 
District 1 has a combined service area of 12.06 square miles, and 236.54 miles of water 
distribution and transmission mains. The plant was expanded again in 1994 to a capacity of 16.0 
MGD. The facility’s operating permit number is 0658-00009. The plant uses upflow clarifiers and 
multimedia filtration to provide lime softening of the raw water supply.  A portion of the system 

received water on a bulk basis from Plantation (but not any areas in Pompano Beach).  BCWWS 
maintains District 1 water system interconnections with the systems of the City of Fort 



 

11 Pompano Beach Case Study – rev. 1/17/2010  
 

Lauderdale, the City of Tamarac, the City of Plantation, and the City of Lauderhill to provide for 
emergency water supply (Bloetscher et al., 2009).  
 
District 2 is located in the northeast part of the county and includes the County’s largest 
wholesale water customer, the City of Coconut Creek.  District 2, not including the City of 
Coconut Creek, has a service area of 14.79 square miles, a permitted plant capacity of 30 MGD, 
and contains 239.94 miles of water distribution and transmission mains. The District 2 water 
treatment plant was originally constructed in 1972 with a treatment capacity of 20.0 MGD and was 
expanded to a physical capacity of 40.0 MGD in 1994. The plant’s permitted capacity is 30.0 MGD. 
The facility’s operating permit number is 06-58-00010. The plant uses upflow clarifiers and 

multimedia filtration to provide lime softening of the raw water supply.  The facilities of District 2 
are interconnected with the City of Pompano Beach, the City of Deerfield Beach, the Town of 
Hillsboro Beach, and Palm Beach County to provide for emergency water supply. The County 
has an agreement with the City of Coconut Creek under which the County has agreed to 
provide the City of Coconut Creek with potable water for a term that exceeds by one year the 
last payment of any potable water system debt obligation of the County or 2040, whichever is 
less. The City of Coconut Creek constitutes approximately 22% of the total water consumption 
of customers of the Utility, which represents approximately 5% of the Utility’s gross revenues. 
The agreement provides that, except by written consent of the County, the City of Coconut 
Creek will not purchase water other than from the County or pump water into its water 
distribution system from its own facilities. The County has agreed not to sell water to anyone 
else within the defined service area, and the City of Coconut Creek is not permitted to increase 
its water service area without the written consent of the County (Bloetscher et al., 2009). 
 
Finished water storage facilities for the City and BCWWS Districts 1 and 2 water service areas 
consist of both “in-plant” and remote storage facilities. The total storage capacities for the City 
and BCWWS facilities are 13.0 MG and 13.8 MG, respectively. The City and BCWWS Districts 1 
and 2 storage facilities are summarized in Table 2.3.  Both of the County facilities are located 
over 4 miles inland on or just west of the coastal ridge.  They are also located on sand so 
significant flooding of either facility from storms is unlikely.  Both include back-up power and 
interconnects with neighboring utilities (including Pompano Beach) in the event the system has 
operational difficulties.   
 



 

12 Pompano Beach Case Study – rev. 1/17/2010  
 

 
Table 2.3: City of Pompano Beach  

Summary of Finished Water Storage Facilities, MG (CDM, 2006) 
 

Water Plant Clearwells        2.0 
Water Plant Ground Storage Tanks    10.0 
Indian Mound Park Ground Storage Tanks    1.0 
Subtotal        13.0 
 
BCWWS Storage Facilities  
District 1 (3) In-Plant and (4) Remote Tanks     6.3 
District 2 (4) In-Plant Tanks       7.5 
 
Subtotal       13.8 
 
Total Storage       26.8 
 
 

2.3 Water Distribution System 

City of Pompano Beach Utilities Department is responsible for the maintenance and repair of the 
potable water distribution and sewer collection systems located throughout the City.  Currently 
there are over 247 miles of water lines ranging from 2 inches to 36 inches in diameter. There are 
also 1,707 fire hydrants and 5,219 gate valves.  Materials on the water distribution system vary 
from cast iron and galvanized iron to PVC and ductile iron, depending on the age of the system.  
The oldest water lines exceed sixty years, which is beyond their useful life.  Most of these water 
lines are located in the eastern half of the City and are thus more likely to be exposed to salt 
water. The main 36-inch diameter transmission line, located along N.W. 15th Street, feeds the 
west side of the City. It branches off on North Powerline Road and decreases its diameter to a 
30-inch pipe along N.W. 21st Avenue. The southwest side of the City consists of several loops 
formed by the transmission lines that reduce down from 30 inches to 12 inches in diameter. 
The northwest side of the City consists of loops that are formed by transmission lines that are 
located mainly on North Powerline Road (30-inch), Hammondville Road (12-inch), N.W. 27th 
Avenue (10-inch), and N.W. 31st Avenue (10-inch). The east side of the City is being fed by the 
transmission line that is running west-east along N.E. 8th Street (18-inch) and Atlantic 
Boulevard (18-inch) and north-south along N.E. 5th Avenue (30/24-inch). The southeast part of 
the City relies mainly on the loop that is formed by the transmission line that is located along 
S.E. 14th Street (16-inch), South Ocean Boulevard (12-inch), S.E. 1st Street (24-inch), and South 